SPORTON LAB.

FCC RF Test Report Report No. : FG492703A

LTE Band 48 / 15MHz

QPSK

Middle Channel / 1IRBO

Middle Channel / IRBmax

Spectrum = [ spectrum ry
Ref Level 23.72 d8Bm  Offset 8.72 dB Mode Auto Sweep Ref Level 23.72 dBm  Offset 8.72 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 AvgPwr @1 AvgPwr
PR 1) n T ) 4
10 dkie %FIJRIOIIJ INE_ABS PASS 10 gkine %mmou.. INE_ABS PARS
0de 0 dBm
-10 dBm -10 dém
-20 dB I { -20 dBi }
.30 d f ] 30 dB f } ]
SPURIOUS_LINE_ABS_ f” SPURIOUS_LINE_ABS_ Jh
- I 7 b - Ln Nk \
-60 dBm -60 dBm
=70 dB =70 dBi
Start 3.5 GHz 10010 pts Stop 3.75 GHz Start 3.5 GHz 10010 pts Stop 3.75 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3.51932 GHz -47.15 dém -7.15 dB 3.500 GHz 3,530 GHz 1,000 MHz 3,50790 GHz -46.85 dBm -6.85 dB
3.530 GHz 3,540 GHz 1,000 MHz 3.53241 GHz -47.74 dBm -22.74 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53188 GHz -47.95 dBm -22.95 dB
3.540 GHz 3,607 GHz 1,000 MHz 3.57968 GHz -44.22 dBm -19.22 dB 3.540 GHz 3.607 GHz 1.000 MHz 3.59304 GHz -43.95 dBm -18.95 dB
32.607 GHz 3,617 GHz 1,000 MHz 3.61647 GHz -20.76 deém -17.76 de 3.607 GHz 3.617 GHz 1.000 MHz 3.61607 GHz -42.71 dém -29.71 de
3.617 GHz 3,618 GHz 200.000 kHz 3.61749 GHz -22.83 dBm -5.83 dB 3.617 GHz 3.618 GHz 200.000 kHz 3.61727 GHz -48.33 dBm -35.33 dB
3.618 GHz 3,633 GHz 100.000 kHz 3.61836 GHz 14.81 dBm -15.19 dB 3.618 GHz 3.633 GHz 100.000 kHz 3.63167 GHz 14.48 dém -15.52 di
3.633 GHz 3,634 GHz 200.000 kHz 3.63275 GHz -48.23 dém -35.23 dB 3.633 GHz 3.634 GHz 200.000 kHz 3.63253 GHz -24.85 dBm -11.85 d&
3.634 GHz 3,643 GHz 1,000 MHz 3.63411 GHz -42.25 dBm -29.25 dB 3.634 GHz 3,643 GHz 1.000 MHz 3.63381 GHz -24.94 dBm -11.94 dB
3.643 GHz 3.720 GHz 1.000 MHz 3.64502 GHz -39.65 dBm -14.65 dB 3.643 GHz 3.720 GHz 1.000 MHz 3.67002 GHz -43.59 dBm -168.59 d8
3.720 GHz 3,750 GHz 1,000 MHz 3.73131 GHz -47.30 dBm -7.30 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73449 GHz -47.23 dBm -7.23 dB
- -
( i J ( J1 J
Date:

Middle Channel / Full

N/A

Sp '] o
Ref Level 23.42 dBm  Offset 8.42 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
10 dhife _BPURIOUS_LINE_ABS PABS
0 dB ety
10 o Nl
20 d8 ! J \
a0d ] . L. ]
SPURIOUS_LINE_ABS, P 5y
o —
B e
-60 dBm
=70 dB
Start 3.5 GHz 10010 pts Stop 3.75 GHz
[Bpurious Emissions
RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3,52771 GHz -46.88 dém -6.882 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53623 GHz -47.28 dBm -22.28 dB
3.540 GHz 3,607 GHz 1,000 MHz 3.60625 GHz -35.31 dém -10.31 dg
3.607 GHz 3.617 GHz 1.000 MHz 3.61639 GHz -28.31 dBm -15.31 dB
3.617 GHz 3.618 GHz 200.000 kHz 3.61750 GHz -31.05 d8m -18.05 dB
3.618 GHz 3.633 GHz 100.000 kHz 3,62557 GHz 3.10 dBm -26.81 dB
3.633 GHz 3.634 GHz 200.000 kHz 3.63251 GHz -30.94 dBm -17.94 dB
3.634 GHz 3.643 GHz 1.000 MHz 3.63360 GHz -27.26 dBm -14.26 dB
2.643 GHz 3,720 GHz 1,000 MHz 3.64370 GHz -33.63 dém -8.62 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73599 GHz -45.00 dBm -6.00 dB
-
( i J e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AU8BHSRU410

Page Number 1 A72 of A91




SPORTON LAB.

FCC RF Test Report

Report

No. : FG492703A

LTE Band 48 / 15MHz

QPSK

Highest Channel / 1RBO

Highest Channel / 1IRBmax

Spe - p ry
Ref Level 28.72 dam  Offset 8.72 d& Mode Auto Sweep Ref Level 28.72 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARS
20 dBfi _§PURTOUS [TNE_ABE | PARS 20 dpfig _$PURTOUS _[TNE_ABS_| PARS
10 dBm 10 dB
0 d&m 0 dBm
-10 d8m -10 dBm
20 d8 i 20 dB i
30 dem——} | ! 30 dem—— 1 ]
SPURIOUS_LINE_ABS_ .m | | SPURIOUS_LINE_ABS_ l | ‘
i A A \-'Lu Tt L VAR
60 dBm 50 dBm
Start 3.5 GHz 40010 pts Stop 3.75 GHz start 3.5 GHz 40010 pts Stop 8.75 GHz
[Bpurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3,50665 GHz -47.33 dém -7.32 dB 3.500 GHz 3,530 GHz 1,000 MHz 3.52167 GHz -47.23 dBém -7.23 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53703 GHz -47.97 dBm -22.97 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53595 GHz -47.65 dBm -22.65 dB
3.540 GHz 3.675 GHz 1,000 MHz 3.64765 GHz -44.03 dBm -19.03 d& 3.540 GHz 3.675 GHz 1.000 MHz 3.66041 GHz -43.52 dBm -18.52 dB
3.675 GHz 3,684 GHz 1,000 MHz 3.68393 GHz -23.78 dém -10.78 de 3.675 GHz 3.684 GHz 1.000 MHz 3.68374 GHz -41.51 dém -28.51 de
3.684 GHz 3.685 GHz 200.000 kHz 3.68498 GHz -22.18 dBm -9.18 dB 3.684 GHz 3.685 GHz 200.000 kHz 3.68480 GHz -47.60 dBm -34.60 dB
3.685 GHz 3.700 GHz 100.000 kHz 3.68587 GHz 13.95 dBm -16.05 dB 3.685 GHz 3,700 GHz 100.000 kHz 3.60920 GHz 15.35 dBm -14.55 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70034 GHz -48.12 dém -35.12 dB 3.700 GHz 3.701 GHz 200.000 kHz 3.70003 GHz -21.83 dBm -8.83 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70121 GHz -41.24 dBm -28.24 dB 3.701 GHz 3.710 GHz 1.000 MHz 3.70101 GHz -24.25 dBm -11.25 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71245 GHz -41.19 d8m -16.19 dB 3.710 GHz 3.720 GHz 1.000 MHz 3.71838 GHz -43.95 dBm -18.95 d
3.720 GHz 3.750 GHz 1.000 MHz 3.72432 GHz -42.85 dBm -2.85 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73765 GHz -42.51 dBm -2.51 dB
— -
( i J ( J1 J
15:50:54 Date: 15:54:30
Sp '] o
Ref Level 23.42 dBm  Offset 8.42 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PABS
20 dB[ e FPURTOUS _[TNE_ABE_] PARS
10 dBm-
0 dBm
-10 dBm
20 d8 T
30 dem—— !
_SPURIOUS Vs |
o > o
prermemr ——
-60 dam
Start 3.5 GHz 40010 pts Stop 3.75 GHz
[Bpurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3,52490 GHz -46.93 dém -6.82 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53343 GHz -46.85 dBm -21.85 dB
3.540 GHz 3,675 GHz 1,000 MHz 3.67269 GHz -34.74 dBm -9.74 dB
3.675 GHz 3.684 GHz 1.000 MHz 3.68396 GHz -27.61 dBm -14.61 dB
3.684 GHz 3.685 GHz 200.000 kHz 3.68500 GHz -32.07 d8m -19.07 dB
3.685 GHz 3.700 GHz 100.000 kHz 3,60336 GHz 3.14 dBm -26.86 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70020 GHz -31.19 dBm -16.19 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70134 GHz -26.79 dBm -13.79 dB
2.710 GHz 3,720 GHz 1,000 MHz 3.71184 GHz -31.74 d&m -6.74 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72543 GHz -42.82 dBm -2.82 dB
-
( i J e
01:4
Sporton International Inc. (Kunshan) Page Number 1 A73 of A9l

TEL : +86-512-57900158
FCC ID: 2AU8BHSRU410



SPORTON LAB.

FCC RF Test Report

Report No. : FG492703A

LTE Band 48 / 15MHz

16QAM

Lowest Channel / 1IRBO

Lowest Channel / 1IRBmax

Spe - p ry
Ref Level 28.72 dam  Offset 8.72 d& Mode Auto Sweep Ref Level 28.72 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARS
20 dBfig _§PURTOUS [TNE_ABE_| PARS 20 dpfig $PURTOUS _[TNE_ABS_| PARS
10 dBm 10 dB
0 d&m 0 dBm
-10 d8m -10 dBm
20 d8 i 20 dB i
30 dem——} ! 30 dem—— | ]
SPURIC spurlous_LiNE_ses_ || | m,
b L et L N
60 dBm 50 dBm
Start 3.5 GHz 10010 pts Stop 3.75 GHz start 3.5 GHz 10010 pts Stop 8.75 GHz
[Bpurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3.51239 GHz -44.71 dém -4.71 dB 3.500 GHz 3,530 GHz 1,000 MHz 3.52609 GHz -44.80 dBm -4.80 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53185 GHz -45.83 dBm -20.83 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53719 GHz -43.50 dBm -18.50 dB
3.540 GHz 3,540 GHz 1,000 MHz 3.54865 GHz -28.73 dém -15.73 dB 3.540 GHz 3,549 GHz 1.000 MHz 3.54877 GHz -42.13 dBm -20.13 dB
3.549 GHz 3,550 GHz 200.000 kHz 3.54999 GHz -24.08 dém -11.08 de 3.549 GHz 3.550 GHz 200.000 kHz 3.54976 GHz -48.96 dBém -36.96 d&
3.550 GHz 3.565 GHz 100.000 kHz 3.55080 GHz 14.05 dBm -15.95 dB 3.550 GHz 3.565 GHz 100.000 kHz 3.56414 GHz 13.95 dBm -16.05 dB
3.565 GHz 3.566 GHz 200.000 kHz 3.56508 GHz -48.13 d8m -35.13 dB 3.565 GHz 3.566 GHz 200.000 kHz 3.56500 GHz -24.16 dBm -11.18 dB
3.566 GHz 3.575 GHz 1.000 MHz 3.56609 GHz -42.49 dém -29.40 de 3.566 GHz 3.575 GHz 1.000 MHz 3.56672 GHz -28.55 dBm -15.55 d&
3.575 GHz 3.710 GHz 1.000 MHz 3.57736 GHz -40.14 dBm -15.14 dB 3.575 GHz 3.710 GHz 1.000 MHz 3.60218 GHz -44.32 dBm -19.32 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71142 GHz -47.56 d8m -22.56 dB 3.710 GHz 3.720 GHz 1.000 MHz 3.71930 GHz -47.32 dBm -22.32 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73482 GHz -47.44 dBm -7.44 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73149 GHz -47.45 dBm -7.45 dB
— -
( i J ( J1 J
Date:

Lowest Channel / FullRB

N/A

Sp '] o
Ref Level 23.42 dBm  Offset 8.42 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PABS
20 dB[ e FPURTOUS _[TNE_ABE_] PARS
10 dem:
0 dBm —
-10 dBm
20 d8 ]
-30 d8m — N !
| SPURIOUS \
-60 dBm
Start 3.5 GHz 10010 pts Stop 3.75 GHz
[Bpurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
3.500 GHz 3,530 GHz 1,000 MHz 3,52993 GHz -42.56 dém -2.56 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53985 GHz -31.36 dBm -6.36 dB
3.540 GHz 3,549 GHz 1,000 MHz 3,54801 GHz -24.12 dém -11.12 dB
3.549 GHz 3.550 GHz 200.000 kHz 3.54972 GHz -29.30 dBm -16.30 dB
3.550 GHz 3.565 GHz 100.000 kHz 3.55731 GHz 3.43 dBm -26.57 dB
3.565 GHz 3.566 GHz 200.000 kHz 3,56501 GHz -20.15 dém -16.15 B
3.566 GHz 3.575 GHz 1.000 MHz 3.56616 GHz -24.26 dBm -11.26 dB
3.575 GHz 3.710 GHz 1.000 MHz 3.57507 GHz -31.91 dém -6.91 dB
3.710 GHz 3,720 GHz 1,000 MHz 3.71471 GHz -45.96 dém -20.96 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.74645 GHz -45.86 dBm -5.86 dB
-
( i J e

1 A74 of A91

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AU8BHSRU410

Page Number



SPORTON LAB.

FCC RF Test Report Report No. : FG492703A

LTE Band 48 / 15MHz

16QAM

Middle Channel / 1IRBO

Middle Channel / IRBmax

Spectrum = [ spectrum ry
Ref Level 23.72 dam  Offset 8.72 d& Mode Auto Sweep Ref Level 23.72 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 AvgPwr @1 AvgPwr
PR 1) n T ) 4
10 ghine %FIJRIOIIJ INE_ABS PABS 10 gkine %mmou.‘ INE_ABS PARS
0 dB 0dem
-10 dBm -10 dBm
-20 dB I -20 dBi }
30 d f y ] 30 dB f 4 ]
SPURIOUS_LINE_ABS_ )‘H SPURIOUS_LINE_ABS_ ”‘
. B V4 A _ Lla b
-60 dBm 50 dBm
70 d8 70 B
Start 3.5 GHz 10010 pts Stop 3.75 GHz Start 3.5 GHz 10010 pts Stop 8.75 GHz
[Bpurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Freguency | Power Abs ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3.51335 GHz -47.01 dém -7.01 dB 3.500 GHz 3,530 GHz 1,000 MHz 3.51218 GHz -47.24 dBm -7.24 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53872 GHz -47.89 dBm -22.89 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53100 GHz -48.01 dBm -23.01 dB
3.540 GHz 3.607 GHz 1,000 MHz 3.58016 GHz -43.97 dém -18.97 d& 3.540 GHz 3.607 GHz 1.000 MHz 3.50200 GHz -43.96 dBm -18.06 dB
32.607 GHz 3,617 GHz 1,000 MHz 3.61623 GHz -27.78 dém -14.78 dB 3.607 GHz 3.617 GHz 1.000 MHz 3.61649 GHz -42.27 dém -20.27 de
3.617 GHz 3.618 GHz 200.000 kHz 3.61748 GHz -23.94 dBm -10.94 dB 3.617 GHz 3.618 GHz 200.000 kHz 3.61728 GHz -48.20 dBm -35.20 dB
3.618 GHz 3.633 GHz 100.000 kHz 3.61830 GHz 14.58 dBm -15.42 dB 3.618 GHz 3.633 GHz 100.000 kHz 3.63165 GHz 14.39 dBm -15.51 d8
3.633 GHz 3.634 GHz 200.000 kHz 3.63277 GHz -48.03 dém -35.03 dB 3.633 GHz 3.634 GHz 200.000 kHz 3.63254 GHz -24.23 dBm -11.23 d8
3.634 GHz 3.643 GHz 1.000 MHz 3.63379 GHz -41.34 dBm -28.34 dB 3.634 GHz 3.643 GHz 1.000 MHz 3.63378 GHz -25.60 dBm -12.60 dB
3.643 GHz 3.720 GHz 1.000 MHz 3.64517 GHz -39.70 d8m -14.70 dB 3.643 GHz 3.720 GHz 1.000 MHz 3.66987 GHz -43.87 dBm -18.87 d
3.720 GHz 3.750 GHz 1.000 MHz 3.72856 GHz -47.33 dBm -7.33 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.74423 GHz -47.31 dBm -7.31 dB
— -
( i J ( J1 J
15 Date: 15:44:09

Middle Channel / Full

N/A

Sp '] o
Ref Level 23.42 dBm  Offset 8.42 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
10 dhife _BPURIOUS_LINE_ABS PABS
0 dB e
10 o Nl
20 d8 ! J }
[ 1 g ]
-30 d -
SPURIOUS_LINE_ABS, A \
i
-60 dBm
=70 dB
Start 3.5 GHz 10010 pts Stop 3.75 GHz
[Bpurious Emissions
RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3,52900 GHz -47.03 dém -7.02 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53346 GHz -47.40 dBm -22.40 dB
3.540 GHz 3,607 GHz 1,000 MHz 3.60740 GHz -33.98 dém -8.98 dB
3.607 GHz 3.617 GHz 1.000 MHz 3.61629 GHz -27.14 dBm -14.14 dB
3.617 GHz 3.618 GHz 200.000 kHz 3.61746 GHz -30.44 dBm -17.44 dB
3.618 GHz 3.633 GHz 100.000 kHz 3.62479 GHz 2.81 dBm -27.10 dB
3.633 GHz 3.634 GHz 200.000 kHz 3.63256 GHz -29.69 dBm -16.69 dB
3.634 GHz 3.643 GHz 1.000 MHz 3.63401 GHz -25.39 dBm -12.39 dB
2.643 GHz 3,720 GHz 1,000 MHz 3.64308 GHz -31.71 deém -6.71 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.74066 GHz -45.30 dBm -6.30 dB
-
( i J e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AU8BHSRU410

1 A75 of A91

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. : FG492703A

LTE Band 48 / 15MHz

16QAM

Spe - p ry
Ref Level 28.72 dam  Offset 8.72 d& Mode Auto Sweep Ref Level 28.72 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARS
20 dB[RE —$PURTOUS [TNE _ABS] PASS 20 dpfRE —$PURTOUS [ TNE _APS_] PAFS
10 dBm 10 dB
0 d&m 0 dBm
-10 d8m -10 dBm
20 d8 i 20 dB i
30 dem——} | ! 30 dem—— ]
SPURIOUS_LINE_ABS_ }“ | . | SPURIOUS_LINE_ABS_ l | ‘
o i 2 N b . VAR
60 dBm 50 dBm
Start 3.5 GHz 40010 pts Stop 3.75 GHz start 3.5 GHz 40010 pts Stop 8.75 GHz
[Bpurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Freguency Power Abs | ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3,51600 GHz -47.26 dém -7.26 dB 3.500 GHz 3,530 GHz 1,000 MHz 3,50085 GHz -47.17 dBém -7.17 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53522 GHz -47.92 dBm -22.92 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53980 GHz -47.72 dBm -22.72 dB
3.540 GHz 3.675 GHz 1,000 MHz 3.64782 GHz -43.84 dBm -18.84 dB 3.540 GHz 3.675 GHz 1.000 MHz 3.66088 GHz -43.49 dBm -18.40 dB
3.675 GHz 3,684 GHz 1,000 MHz 3.68394 GHz -24,10 deém -11.10 de 3.675 GHz 3.684 GHz 1.000 MHz 3.68369 GHz -40.40 dBm -27.40 dB
3.684 GHz 3.685 GHz 200.000 kHz 3.68498 GHz -21.06 dBm -8.06 dB 3.684 GHz 3.685 GHz 200.000 kHz 3.6B479 GHz -46.79 dBm -33.79 dB
3.685 GHz 3.700 GHz 100.000 kHz 3.68582 GHz 14.06 dBm -15.94 dB 3.685 GHz 3,700 GHz 100.000 kHz 3.60912 GHz 15.08 dBm -14.02 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70067 GHz -47.86 d8m -34.86 dB 3.700 GHz 3.701 GHz 200.000 kHz 3.70004 GHz -23.08 dBm -10.08 dé
3.701 GHz 3.710 GHz 1.000 MHz 3.70151 GHz -41.09 dBm -28.00 dB 3.701 GHz 3.710 GHz 1.000 MHz 3.70128 GHz -25.53 dBm -12.53 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71255 GHz -38.29 dBm -13.29 dB 3.710 GHz 3.720 GHz 1.000 MHz 3.71833 GHz -43.87 dBm -18.87 d
3.720 GHz 3.750 GHz 1.000 MHz 3.72419 GHz -43.05 dém -3.05 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73759 GHz -42.75 dBm -2.75 dB
— -
( i J ( J1 J
Date: 15:56:1%
Sp * o
Ref Level 23.42 dBm  Offset 8.42 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PABS
20 dB[ e FPURTOUS _[TNE_ABE_] PARS
10 dBm-
0 dBm
-10 dBm
20 d8 T
30 dem—— !
SPURIOUS A |
- = P R
Pt
-60 dam
Start 3.5 GHz 40010 pts Stop 3.75 GHz
[Bpurious Emissions
RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3,50674 GHz -46.85 dém -6.85 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53519 GHz -46.82 dBm -21.82 dB
3.540 GHz 3,675 GHz 1,000 MHz 3.67498 GHz -33.04 dém -8.04 dB
3.675 GHz 3.684 GHz 1.000 MHz 3.68371 GHz -24.20 dBm -11.20 dB
3.684 GHz 3.685 GHz 200.000 kHz 3.68482 GHz -28.47 dBm -15.47 dB
3.685 GHz 3.700 GHz 100.000 kHz 3,60220 GHz 4.40 dBm -25.60 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70000 GHz -29.29 dBm -16.29 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70102 GHz -23.74 dBm -10.74 dB
3.710 GHz 3,720 GHz 1,000 MHz 3,71001 GHz -30.02 deém -£.02 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72096 GHz -42.86 dBm -2.86 dB
-
( i J e
02:05:56
Sporton International Inc. (Kunshan) Page Number 1 A76 of A9l

TEL : +86-512-57900158
FCC ID: 2AU8BHSRU410



SPORTON LAB.

FCC RF Test Report Report No. : FG492703A

LTE Band 48 / 20MHz

QPSK

Lowest Channel / 1IRBO Lowest Channel / 1IRBmax

e ¥ =
Ref Level 28.72 dam  Offset 8.72 d& Mode Auto Sweep Ref Level 28.72 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARS
20 dB[RE —$PURTOUS [INE _ABE] PASS 20 dpfRE —$PURTOUS [ TNE _ABF_] PAFS
10 dBm 10 dB
0 d&m 0 dBm
-10 d8m — -10 dBm —
20 d8 i j 20 dB | T‘
30 dem y ! 30 dem—— ! ]
SPURIOUS BS_| i N SPURIOUS_LINE_ABS_ || |
AN E—ALN N’}»J A J/ ;
60 dBm { 50 dBm
Start 3.5 GHz 20010 pts Stop 3.75 GHz start 3.5 GHz 20010 pts Stop 8.75 GHz
[Bpurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Freguency | Power Abs ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3,51239 GHz -44.43 dBém -4.43 dB 3.500 GHz 3,530 GHz 1,000 MHz 3,52999 GHz -46.69 dém -6.69 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53191 GHz -45.55 dBm -20.55 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53326 GHz -41.08 dBm -16.08 dB
3.540 GHz 3,540 GHz 1,000 MHz 3.54899 GHz -27.57 dém -14.57 d& 3.540 GHz 3,549 GHz 1.000 MHz 3.54105 GHz -43.07 dBm -30.07 dB
3.549 GHz 3,550 GHz 200.000 kHz 3.54995 GHz -28.25 dém -15.25 dB 3.549 GHz 3.550 GHz 200.000 kHz 3.54973 GHz -45.62 dBém -32.62 de
3.550 GHz 3.570 GHz 100.000 kHz 3.55108 GHz 14.25 dBm -15.75 dB 3.550 GHz 3.570 GHz 100.000 kHz 3.56895 GHz 13.94 dBm -16.06 dB
3.570 GHz 3.571 GHz 200.000 kHz 3.57032 GHz -44.96 dBm -31.96 dB 3.570 GHz 3.571 GHz 200.000 khz 3.57008 GHz -26.53 dBm -13.53 dB
3.571 GHz 3.580 GHz 1.000 MHz 3.57152 GHz -41.46 d8m -28.46 0B 3.571 GHz 3.580 GHz 1.000 MHz 3.57131 GHz -25.33 dBm -12.33 d8
3.580 GHz 3.710 GHz 1.000 MHz 3.58579 GHz -36.53 dBm -11.53 dB 3.580 GHz 3.710 GHz 1.000 MHz 3.60758 GHz -43.80 dBm -18.80 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71514 GHz -47.37 d8m -22.37 dB 3.710 GHz 3.720 GHz 1.000 MHz 3.71081 GHz -47.48 dBm -22.48 d
3.720 GHz 3.750 GHz 1.000 MHz 3.74761 GHz -47.18 dBm -7.18 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73738 GHz -47.33 dBm -7.33 dB
— -
( i J ( J1 J
Data 16:03:28 Date 16:06:55
Spectrum E
Ref Level 23.42 dBm  Offset 8.42 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PABS
20 dB[ e —FPURTOUS _[TNE_ABE_] PARS
10 dBm-
[
]
a—
-60 dam
Start 3.5 GHz 20010 pts Stop 3.75 GHz
[Bpurious Emissions
RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3.52875 GHz -43.30 dem -3.30 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53922 GHz -34.96 dBm -9.96 dB
3.540 GHz 3,549 GHz 1,000 MHz 3,54866 GHz -28.80 dém -15.80 dB
3.549 GHz 3.550 GHz 200.000 kHz 3.54973 GHz -34.47 dBm -21.47 dB
3.550 GHz 3.570 GHz 100.000 kHz 3.56020 GHz 0.29 dam -29.71 dB
3.570 GHz 3,571 GHz 200.000 kHz 3,57019 GHz -32.76 dém -19.76 dB
3.571 GHz 3.580 GHz 1.000 MHz 3.57102 GHz -26.46 dBm -13.46 dB
3.580 GHz 3.710 GHz 1.000 MHz 3.58003 GHz -34.55 dém | -9.55 dB
3.710 GHz 3,720 GHz 1,000 MHz 3,71857 GHz -46.09 dBm -21.09 de
3.720 GHz 3.750 GHz 1.000 MHz 3.73347 GHz -45.91 dBm -5.91 dB
_— S—
( i J e
Data: 17.0CT.2024 11:16:57

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AU8BHSRU410

Page Number : A77 of A9l




SPORTON LAB.

FCC RF Test Report

Report No. : FG492703A

LTE Band 48 / 20MHz

QPSK

Middle Channel / 1IRBO

Middle Channel / IRBmax

Spe - p ry
Ref Level 28.72 dam  Offset 8.72 d& Mode Auto Sweep Ref Level 28.72 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARS
20 dB{Rs —SPURTODS [ TNE_ABS_] PASS 20 dpfRE —$PURTOUS [ TNE _APS_] PAFS
10 dBm 10 dB
0 d&m 0 dBm
-10 d8m -10 dBm
20 d8 i 20 dB i i
-30 d&m J ! -30 dBm f ; ]
SPURIOUS_LINE_ABS_ N SPURIOUS_LINE_ABS_ ] !
, o - BV, .
60 dBm 50 dBm
Start 3.5 GHz 40010 pts Stop 3.75 GHz start 3.5 GHz 40010 pts Stop 8.75 GHz
[Bpurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3,52787 GHz -47.04 d&ém -7.04 de 3.500 GHz 3,530 GHz 1,000 MHz 3.51793 GHz -47.24 dBm -7.24 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53019 GHz -47.67 dBm -22.67 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53645 GHz -47.76 dBm -22.76 dB
3.540 GHz 3.605 GHz 1,000 MHz 3.57739 GHz -43.41 dém -18.41 d& 3.540 GHz 3.605 GHz 1.000 MHz 3.50814 GHz -41.63 dBm -16.53 dB
32.605 GHz 3,614 GHz 1,000 MHz 3.61393 GHz -26.60 dém -13.60 de 3.605 GHz 3.614 GHz 1.000 MHz 3.61389 GHz -41.68 dém -28.68 de
3.614 GHz 3.615 GHz 200.000 kHz 3.61493 GHz -27.12 dBm -14.12 dB 3.614 GHz 3.615 GHz 200.000 kHz 3.61473 GHz -45.18 dBm -32.18 dB
3.615 GHz 3.635 GHz 100.000 kHz 3.61610 GHz 14.73 dBm -15.27 d& 3.615 GHz 3.635 GHz 100.000 kHz 3.63304 GHz 14.00 dBm -16.00 dB
3.635 GHz 3.636 GHz 200.000 kHz 3.63530 GHz -43.88 dém -30.88 dB 3.635 GHz 3.636 GHz 200.000 kHz 3.63504 GHz -26.67 dBm -13.67 d&
3.636 GHz 3.645 GHz 1.000 MHz 3.63688 GHz -42.11 dBm -29.11 dB 3.636 GHz 3.645 GHz 1.000 MHz 3.63610 GHz -26.09 dBm -13.09 dB
3.645 GHz 3.720 GHz 1.000 MHz 3.65172 GHz -38.11 dém -13.11 dB 3.645 GHz 3.720 GHz 1.000 MHz 3.67245 GHz -43.22 dBm -18.22 d
3.720 GHz 3.750 GHz 1.000 MHz 3.74910 GHz -47.41 dBm -7.41 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72748 GHz -47.21 dBm -7.21 d8
— -
( i J ( J1 J
Date: 16:26:18

Middle Channel / Full

N/A

Sp '] o
Ref Level 23.42 dBm  Offset 8.42 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PABS
20 dB [ G —FPURTOUS _[TNE_ABS | PARS
10 dem:
0 dBm
-10 dBm
20 d8 1 i
[ . ]
-30 d8m -
| SPURIOUS P \"'\uh
rreTE
-60 dBm
Start 3.5 GHz 40010 pts Stop 3.75 GHz
[Bpurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
3.500 GHz 3,530 GHz 1,000 MHz 3,52350 GHz -46.49 dém -6.40 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53228 GHz -46.65 dBm -21.65 dB
3.540 GHz 3,605 GHz 1,000 MHz 3.60317 GHz -34.92 dém -9.92 dB
3.605 GHz 3.614 GHz 1.000 MHz 3.61372 GHz -29.47 dBm -16.47 dB
3.614 GHz 3.615 GHz 200.000 kHz 3.61500 GHz -34.93 dBm -21.93 dB
3.615 GHz 3.635 GHz 100.000 kHz 3,62447 GHz 2.70 dBm -27.21 dB
3.635 GHz 3.636 GHz 200.000 kHz 3.63508 GHz -32.52 dBm -19.52 dB
3.636 GHz 3.645 GHz 1.000 MHz 3.63614 GHz -27.03 dBm -14.03 dB
3.645 GHz 3,720 GHz 1,000 MHz 3.64514 GHz -33.02 deém -8.02 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73332 GHz -45.59 dBm -5.59 dB
-
( i J e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AU8BHSRU410

Page Number : A78 of A9l



SPORTON LAB.

FCC RF Test Report

Report No. : FG492703A

LTE Band 48 / 20MHz

QPSK

Highest Channel / 1RBO

Highest Channel / 1IRBmax

Spe - p ry
Ref Level 28.72 dam  Offset 8.72 d& Mode Auto Sweep Ref Level 28.72 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARS
20 dB[RE —$PURTOUS [TNE _ABS] PASS 20 dpfRE —$PURTOUS [ TNE _APS_] PAFS
10 dBm 10 dB
0 d&m 0 dBm
-10 d8m — -10 dBm —
20 d8 F i 20 dB F i
30 dBm J - ! 30 dem—— A4 ]
SPURIOUS_LINE_ABS_ \ | i | SPURIOUS_LINE_ABS_ | ‘
P L - \..lu L T P
60 dBm 50 dBm
Start 3.5 GHz 40010 pts Stop 3.75 GHz start 3.5 GHz 40010 pts Stop 8.75 GHz
[Bpurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3,50851 GHz -47.08 dém -7.02 dB 3.500 GHz 3,530 GHz 1,000 MHz 3,50240 GHz -47.23 dBém -7.23 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53798 GHz -47.89 dBm -22.89 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53695 GHz -47.56 dBm -22.56 dB
3.540 GHz 3.670 GHz 1,000 MHz 3.64266 GHz -44.23 dBm -19.23 dB 3.540 GHz 3.670 GHz 1.000 MHz 3.66358 GHz -41.24 dBm -16.24 dB
2.670 GHz 3,679 GHz 1,000 MHz 3.67856 GHz -28.66 dém -15.66 dB 3.670 GHz 3.679 GHz 1.000 MHz 3.67801 GHz -41.79 dém -28.79 de
3.679 GHz 3.680 GHz 200.000 kHz 3.67995 GHz -26.70 dBm -13.70 dB 3.679 GHz 3.680 GHz 200.000 kHz 3.67973 GHz -43.52 dBm -30.52 dB
3.680 GHz 3.700 GHz 100.000 kHz 3.68110 GHz 14.20 dBm -15.71 dB 3.680 GHz 3,700 GHz 100.000 kHz 3.60804 GHz 15.25 dBm -14.75 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70032 GHz -44.66 d8m -31.66 dB 3.700 GHz 3.701 GHz 200.000 kHz 3.70003 GHz -25.96 dBm -12.96 d&
3.701 GHz 3.710 GHz 1.000 MHz 3.70140 GHz -42.51 dBm -29.51 dB 3.701 GHz 3.710 GHz 1.000 MHz 3.70132 GHz -26.19 dBm -13.19 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71668 GHz -35.69 dBm -10.69 dB 3.710 GHz 3.720 GHz 1.000 MHz 3.71810 GHz -43.94 dBm -18.94 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72000 GHz -45.39 dBm -5.39 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73728 GHz -42.38 dBm -2.38 d
— -
( i J ( J1 J
Date: 9.0C
Spectrum E
Ref Level 23.42 dBm  Offset 8.42 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PABS
20 dB[ e FPURTOUS _[TNE_ABE_] PARS
10 dBm-
0 dBm
-10 dBm —
20 d8 1 T
[ M ]
-30 d8m -
| SPURIOUS_LINE_ABS_ /ﬂl N |
e e T | T \Ul--n..‘___
-60 dem
Start 3.5 GHz 40010 pts Stop 3.75 GHz
[Bpurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3,50683 GHz -47.74 diém -7.74 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53707 GHz -47.89 dBm -22.89 dB
3.540 GHz 3,670 GHz 1,000 MHz 3.66969 GHz -38.93 dém -13.93 dg
3.670 GHz 3.679 GHz 1.000 MHz 3.67885 GHz -30.08 dBm -17.08 dB
3.679 GHz 3.680 GHz 200.000 kHz 3.67994 GHz -36.05 dBm -23.05 dB
3.680 GHz 3.700 GHz 100.000 kHz 3,60087 GHz 0.70 dBm -29.30 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70023 GHz -33.60 dBm -20.60 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70113 GHz -27.39 dBm -14.39 dB
2.710 GHz 3,720 GHz 1,000 MHz 3,71081 GHz -37.65 deém -12.65 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72051 GHz -42.26 dBm -2.26 dB
-
( i J e
17 11:11:33
Sporton International Inc. (Kunshan) Page Number : A79 of A9l

TEL : +86-512-57900158
FCC ID: 2AU8BHSRU410



SPORTON LAB.

FCC RF Test Report

Report No. : FG492703A

LTE Band 48 / 20MHz

16QAM

Lowest Channel / 1IRBO

Lowest Channel / 1IRBmax

Spe

Ref Level 28.72 dem Offset 8.72 dg

SGL Count 100/100

Mode Auto Sweep

(Speerm )

Ref Level 28.72 dBém
SGL Count 1004100

Offset 8.72 dB Mode suto Sweep

TEL : +86-512-57900158
FCC ID: 2AU8BHSRU410

®1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARS
20 dB[RE —$PURTOUS [INE_ABE] PASS 20 dpfRE —$PURTOUS [ TNE _ABF_] PAFS
10 dBm 10 dB
0 d&m 0 dBm
-10 d8m — -10 dBm —
20 d8 7 20 dB i j‘
30 dem ! 30 dem—— ]
SPURIOUS N SPURIOUS_LINE_ABS_ || |
\
R o LA X
60 dBm 50 dBm
Start 3.5 GHz 20010 pts Stop 3.75 GHz start 3.5 GHz 20010 pts Stop 8.75 GHz
[Bpurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Freguency |  Powerabs |
32.500 GHz 3,530 GHz 1,000 MHz 3,51259 GHz -44.48 dém -4.48 dB 3.500 GHz 3,530 GHz 1,000 MHz 3,52998 GHz -46.41 dém -6.41 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53206 GHz -45.42 dBm -20.42 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53358 GHz -39.67 dBm -14.67 dB
3.540 GHz 3,540 GHz 1,000 MHz 3.54872 GHz -20.59 dém -16.50 d& 3.540 GHz 3,549 GHz 1.000 MHz 3.54246 GHz -41.61 dBm -28.51 dB
3.549 GHz 3,550 GHz 200.000 kHz 3.54999 GHz -27.50 deém -14.50 de 3.549 GHz 3.550 GHz 200.000 kHz 3.54972 GHz -44.81 dém -31.81 de
3.550 GHz 3.570 GHz 100.000 kHz 3.55110 GHz 14.05 dBm -15.95 dB 3.550 GHz 3.570 GHz 100.000 kHz 3.56891 GHz 14.45 dBm -15.55 dB
3.570 GHz 3.571 GHz 200.000 kHz 3.57030 GHz -44.59 dBm -31.59 dB 3.570 GHz 3.571 GHz 200.000 khz 3.57002 GHz -26.74 dBm -13.74 dB
3.571 GHz 3.580 GHz 1.000 MHz 3.57145 GHz -41.97 dém -28.97 dB 3.571 GHz 3.580 GHz 1.000 MHz 3.57106 GHz -24.46 dBm -11.46 d&
3.580 GHz 3.710 GHz 1.000 MHz 3.58666 GHz -37.49 dBm -12.49 dB 3.580 GHz 3.710 GHz 1.000 MHz 3.60725 GHz -43.50 dBm -18.50 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71678 GHz -47.38 d8m -22.38 dB 3.710 GHz 3.720 GHz 1.000 MHz 3.71799 GHz -47.49 dBm -22.49 d
3.720 GHz 3.750 GHz 1.000 MHz 3.72791 GHz -47.41 dBm -7.41 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72867 GHz -47.38 dBm -7.38 dB
— -
( i J ( J1 J
16:05:11 Date: 16:08:38
Spectrum E
Ref Level 23.42 dBm  Offset 8.42 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PABS
20 dB[ e —FPURTOUS _[TNE_ABE_] PARS
10 dBm-
od
-10 dBm —
20 d8 ] jl
30 dem—— !
20 den V
-
-60 dam
Start 3.5 GHz 20010 pts Stop 3.75 GHz
[Bpurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3.52944 GHz -42.63 dem -2.62 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53996 GHz -33.87 dBm -8.87 dB
3.540 GHz 3,549 GHz 1,000 MHz 3,54856 GHz -28.55 dém -15.55 dB
3.549 GHz 3.550 GHz 200.000 kHz 3.54996 GHz -34.28 dBm -21.28 dB
3.550 GHz 3.570 GHz 100.000 kHz 3.56120 GHz 0.39 dam -29.61 dB
3.570 GHz 3,571 GHz 200.000 kHz 3,57026 GHz -32.48 dBém -19.48 dB
3.571 GHz 3.580 GHz 1.000 MHz 3.57124 GHz -26.46 dBm -13.46 dB
3.580 GHz 3.710 GHz 1.000 MHz 3.58010 GHz -33.74 dém | -8.74 dB
2.710 GHz 3,720 GHz 1,000 MHz 3,71202 GHz -46.16 dBm -21.16 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73807 GHz -45.15 dBm -6.15 dB
-
( i J e
17.0CT. 21 1:14:50
Sporton International Inc. (Kunshan) Page Number : A80 of A91




SPORTON LAB.

FCC RF Test Report

Report No. : FG492703A

LTE Band 48 / 20MHz

16QAM

Middle Channel / 1IRBO

Middle Channel / IRBmax

Spe - p ry
Ref Level 28.72 dam  Offset 8.72 d& Mode Auto Sweep Ref Level 28.72 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARS
20 dB[RE —$PURTOUS [TNE _ABS] PASS 20 dpfRE —$PURTOUS [ TNE _APS_] PAFS
10 dBm 10 dB
0 d&m 0 dBm
-10 d8m -10 dBm
20 d8 i 20 dB i
30 dem——} ! 30 dem—— ]
SPURIOUS_LINE_ABS_ i SPURIOUS_LINE_ABS_ |
A,
- ! i i |
60 dBm 50 dBm
Start 3.5 GHz 40010 pts Stop 3.75 GHz start 3.5 GHz 40010 pts Stop 8.75 GHz
[Bpurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3,52499 GHz -47.25 dém -7.25 dB 3.500 GHz 3,530 GHz 1,000 MHz 3.52134 GHz -47.22 dBém -7.22 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53897 GHz -47.87 dBm -22.87 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53288 GHz -47.81 dBm -22.81 dB
3.540 GHz 3.605 GHz 1,000 MHz 3.57731 GHz -43.44 dBm -18.44 dB 3.540 GHz 3.605 GHz 1.000 MHz 3.50799 GHz -40.34 dBm -15.34 dB
32.605 GHz 3,614 GHz 1,000 MHz 3.61394 GHz -24.72 dém -11.72 de 3.605 GHz 3.614 GHz 1.000 MHz 3.60718 GHz -42.28 dém -20.28 de
3.614 GHz 3.615 GHz 200.000 kHz 3.61499 GHz -25.31 dBm -12.31 dB 3.614 GHz 3.615 GHz 200.000 kHz 3.61470 GHz -44.90 dBm -31.50 dB
3.615 GHz 3.635 GHz 100.000 kHz 3.61609 GHz 14.70 dBm -15.30 dB 3.615 GHz 3.635 GHz 100.000 kHz 3.63388 GHz 14.01 dBm -15.00 dB
3.635 GHz 3.636 GHz 200.000 kHz 3.63529 GHz -44.08 dBm -31.08 dB 3.635 GHz 3.636 GHz 200.000 kHz 3.63500 GHz -26.37 dBm -13.37 d8
3.636 GHz 3.645 GHz 1.000 MHz 3.63629 GHz -42.10 dBm -29.10 dB 3.636 GHz 3.645 GHz 1.000 MHz 3.63607 GHz -23.91 dBm -10.91 dB
3.645 GHz 3.720 GHz 1.000 MHz 3.65157 GHz -35.20 d8m -10.20 dB 3.645 GHz 3.720 GHz 1.000 MHz 3.67223 GHz -43.82 dBm -18.82 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73186 GHz -47.32 dBm -7.32 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72765 GHz -47.24 dBm -7.24 dB
— -
( i J ( J1 J
Date:
Sp '] o
Ref Level 23.42 dBm  Offset 8.42 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PABS
20 dB[ e FPURTOUS _[TNE_ABE_] PARS
10 dBm-
0 dBm
-10 dBm
20 d8 1 i
[ | .y ]
-30 d8m - s
_SPURIOUS Wi M
R
-60 dam
Start 3.5 GHz 40010 pts Stop 3.75 GHz
[Bpurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3,52976 GHz -46.64 dém -6.64 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53351 GHz -46.83 dBm -21.83 dB
3.540 GHz 3,605 GHz 1,000 MHz 3.60489 GHz -32.71 dém -7.71 dB
3.605 GHz 3.614 GHz 1.000 MHz 3.61327 GHz -27.51 dBm -14.51 dB
3.614 GHz 3.615 GHz 200.000 kHz 3.61482 GHz -32.61 dBm -19.61 dB
3.615 GHz 3.635 GHz 100.000 kHz 3.62616 GHz 2.75 dBm -27.25 dB
3.635 GHz 3.636 GHz 200.000 kHz 3.63502 GHz -31.51 dBm -18.51 dB
3.636 GHz 3.645 GHz 1.000 MHz 3.63618 GHz -25.35 dBm -12.35 dB
2.645 GHz 3,720 GHz 1,000 MHz 3.64537 GHz -30.16 dBém -£.16 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73848 GHz -45.85 dBm -5.85 dB
-
( i J e
Sporton International Inc. (Kunshan) Page Number 1 A8l of A91

TEL : +86-512-57900158
FCC ID: 2AU8BHSRU410



SPORTON LAB.

FCC RF Test Report

Report No. : FG492703A

LTE Band 48 / 20MHz

16QAM

Highest Channel / 1RBO

Highest Channel / 1IRBmax

Spe

SGL Count 100/100

Ref Level 28.72 dBm

Offset 8.72 dB Mode Auto Sweep

(Speerm )

Ref Level 28.72 dBém
SGL Count 1004100

Offset 8.72 dB

Mode Auto Sweep

®1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARS
20 dB[RE —$PURTOUS [TNE _ABS] PASS 20 dpfRE —$PURTOUS [ TNE _APS_] PAFS
10 dBm 10 dB
0 d&m 0 dBm
-10 d8m — -10 dBm —
20 d8 F i 20 dB F
-30 d&m J i ! -30 dBm f it ]
SPURIOUS_LINE_ABS_ \ | i | SPURIOUS_LINE_ABS_ L | ‘
1
e A oM \J-.. L i ﬂﬂ_.frd h-—"
60 dBm 50 dBm |
Start 3.5 GHz 40010 pts Stop 3.75 GHz start 3.5 GHz 40010 pts Stop 8.75 GHz
[Bpurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low |  Range Up RBW | Freguency | Power Abs ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3.52649 GHz -47.09 dém -7.00 dB 3.500 GHz 3,530 GHz 1,000 MHz 3,52001 GHz -47.22 dBém -7.22 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53126 GHz -47.98 dBm -22.98 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53991 GHz -47.45 dBm -22.45 dB
3.540 GHz 3.670 GHz 1,000 MHz 3.64256 GHz -44.07 dBm -19.07 d& 3.540 GHz 3.670 GHz 1.000 MHz 3.66306 GHz -30.54 dBm -14.54 dB
2.670 GHz 3,679 GHz 1,000 MHz 3.67869 GHz -26.89 dém -13.89 dB 3.670 GHz 3.679 GHz 1,000 MHz 3.67866 GHz -41.34 dBm -28.34 de
3.679 GHz 3.680 GHz 200.000 kHz 3.67997 GHz -27.06 dBm -14.06 dB 3.679 GHz 3.680 GHz 200.000 kHz 3.67967 GHz -43.91 dBm -30.91 dB
3.680 GHz 3.700 GHz 100.000 kHz 3.68111 GHz 13.94 dBm -16.06 dB 3.680 GHz 3,700 GHz 100.000 kHz 3.60890 GHz 15.04 dBm -14.06 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70030 GHz -44.00 dém -31.00 d& 3.700 GHz 3.701 GHz 200.000 kHz 3.70010 GHz -25.99 dBm -12.55 dé
3.701 GHz 3.710 GHz 1.000 MHz 3.70180 GHz -42.30 dBm -29.30 dB 3.701 GHz 3.710 GHz 1.000 MHz 3.70119 GHz -24.70 dBm -11.70 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71674 GHz -34.89 d8m -9.89 dB 3.710 GHz 3.720 GHz 1.000 MHz 3.71811 GHz -44.33 dBm -19.33 d8
3.720 GHz 3.750 GHz 1.000 MHz 3.72001 GHz -45.49 dam -5.49 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73728 GHz -42.42 dBm -2.42 dB
— -
( i J ( J1 J
Date: 16:28:12
Spectrum E
Ref Level 23.42 dBm  Offset 8.42 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PABS
20 dB[ e FPURTOUS _[TNE_ABE_] PARS
10 dBm-
0 dBm
-10 dBm —
20 d8 ‘r T
[ " ]
-30 d8m -
| SPURIOUS_LINE_ABS_ /'ﬂl h |
o —— ¥ .
==y e
-60 dam
Start 3.5 GHz 40010 pts Stop 3.75 GHz
[Bpurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3.51142 GHz -47.70 dém -7.70 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53715 GHz -47.75 dBm -22.75 dB
3.540 GHz 3,670 GHz 1,000 MHz 3.66953 GHz -37.86 dém -12.86 dB
3.670 GHz 3.679 GHz 1.000 MHz 3.67850 GHz -31.71 d8m -18.71 dB
3.679 GHz 3.680 GHz 200.000 kHz 3.67998 GHz -36.60 dBm -23.60 dB
3.680 GHz 3.700 GHz 100.000 kHz 3,60054 GHz 1.00 d8m -29.00 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70028 GHz -34.19 dBm -21.19 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70155 GHz -27.93 dBm -14.93 dB
3.710 GHz 3,720 GHz 1,000 MHz 3,71027 GHz -35.34 deém -10.34 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72093 GHz -41.79 dBm -1.79 dB
-
( i J e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AU8BHSRU410

Page Number

1 A82

of A91



SPORTON LAB.

FCC RF Test Report

Report No. : FG492703A

LTE Band 48 / 20MHz

QPSK

Lowest Channel / 90RBO

Lowest Channel / 90RB10

Spectrum == [ spectrum
Ref Level 28.42 dam  Offset 8.42 dg Mode Auto Sweep Ref Level 28.42 dBm  Offset 8.42 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit 1\\uLk _L PARS
20 dBf\ e FPURTOUS [ INE ABE | FABS dBie $PURTOUS [ TNE _ABE ] PARS
10 dBm 10 den
od ‘ 0dBm
-10 dam = -10 dBm —
-20 d8 ] i T <0de T
It [ y ] 1
-30 dBm " ] -30 dBm §
_SPURIOUS BS_ _SPURIOUS
e e - e T
e -
-60 dBm -60 dBm:
Start 3.5 GHz 20010 pts Stop 3.75 GHz Start 3.5 GHz 20010 pts Stop 8.75 GHz
[Bpurious Emissions [Spurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | REW | Frequency Power Abs
3.500 GHz 3,530 GHz 1,000 MHz 3,52989 GHz -41.81 deém -1.81de 3.500 GHz 3,530 GHz 1,000 MHz 3,52866 GHz -42.19 dém
3.530 GHz 3.540 GHz 1.000 MHz 3.53999 GHz -32.05 dBm -7.05 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53952 GHz -33.20 dBm -8.20 dB
3.540 GHz | 3.549 GHz | 1,000 MHz 3.54867 GHz -26.91 dém | -13.01 dg 3.540 GHz 3.549 GHz 1.000 MHz 3.54844 GHz -28.53 dBm -15.53 dB
3.549 GHz 3,550 GHz 200.000 kHz 3.54997 GHz -32.69 dém -19.69 dB 3.549 GHz 3.550 GHz 200.000 kHz 3.54962 GHz -33.97 dém -20.97 dB
3.550 GHz 3.570 GHz 100.000 kHz 3.56002 GHz 2.81 dBm -27.19 dB 3.550 GHz 3.570 GHz 100.000 kHz 3.56110 GHz 2.71 dBm -27.25 dB
3.570 GHz | 3.571GHz | 200.000 kHz 3.57020 GHz -32.22 dém | -19.22 dB 3.570 GHz 3.571 GHz 200.000 khz 3.57005 GHz -30.95 dBm -17.95 dB
3.571 GHz 3.580 GHz 1.000 MHz 3.57103 GHz -26.56 dém -13.56 dB 3.571 GHz 3.580 GHz 1.000 MHz 3.57143 GHz -25.58 dBm -12.58 d&
3.580 GHz 3.710 GHz 1.000 MHz 3.58016 GHz -33.32 dBm -8.32 dB 3.580 GHz 3.710 GHz 1.000 MHz 3.58432 GHz -32.55 dBm -7.55 dB
3.710 GHz | 3.720 GHz 1.000 MHz 3.71030 GHz -46.01 dém | -21.01 dB 3.710 GHz 3.720 GHz 1.000 MHz 3.71669 GHz -46.17 dBm -21.17 d8
3.720 GHz 3.750 GHz 1.000 MHz 3.73040 GHz -46.10 dBm -6.10 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73611 GHz -45.84 dBm -5.54 dB
—
— -
( JU ) ( JU ) -

16QAM

Lowest Channel / 90RBO

Lowest Channel / 90RB10

Spectrum % Spectrum
Ref Level 23.42 dBm  Offset 8.42 d& Mode Auto Sweep Ref Level 28.42 dBm  Offset 8.42 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck <L PAES
20 dB[ e —FPURTOUS _[TNE_ABE_] PARS 20 dpfg FPURTOUS_[TNE_ABE_] PARS
10 dBm- 10 dery
od 0dBm
-10 dBm - -10 dBm -
20d8 ] TI o0 dE [ 7‘
-30 dem 1 ’4 ! o ]
| SPURI BS_ W "\‘ = v
B s v ~
=
-60 dam
Start 3.5 GHz 20010 pts Stop 3.75 GHz Start 3.5 GHz 20010 pts Stop 8.75 GHz
[Bpurious Emissions [Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs | ALimit Range Low RangeUp | RBW Fr Power Abs | ALimit ||
3.500 GHz | 3.530 GHz 1.000 MHz 3.52999 GHz -40.71 dém | -0.71 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52999 GHz -41.65 dBm -1.65 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53999 GHz -31.42 dém -6.42 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53985 GHz -32.35 dBm -7.35 dB
3.540 GHz 3,540 GHz 1.000 MHz 3,54882 GHz -25.01 d8m -12.01 dB 3.540 GHz 3,549 GHz 1.000 MHz 3,54852 GHz -26.81 dBm -13.81d8
3.549 GHz 3.550 GHz 200.000 kHz 3.54997 GHz -31.45 dém | -18.45 dB 3.549 GHz 3.550 GHz 200.000 kHz 3.549681 GHz -33.06 dBm -20.06 d&
3.550 GHz 3.570 GHz 100.000 kHz 3.56100 GHz 3.56 dBm | -26.44 dB 3.550 GHz 3.570 GHz 100.000 kHz 3.56044 GHz 2.77 dBm -27.23 dB
3.570 GHz 3,571 GHz 200.000 kHz 3,57029 GHz -30.86 dBém -17.86 dB 3.570 GHz 3,571 GHz 200.000 kHz 3,57013 GHz -31.00 dBém -18.00 dB
3.571 GHz 3.580 GHz 1.000 MHz 3.57239 GHz -25.92 dBm -12.92 dB 3.571 GHz 3.580 GHz 1.000 MHz 3.57159 GHz -24.35 dBm -11.35 dB
3.580 GHz | 3.710 GHz 1.000 MHz 3.58010 GHz -31.90 dém | -6.90 dB 3.580 GHz 3.710 GHz 1.000 MHz 3.58003 GHz -30.83 dBm -5.83 dB
2.710 GHz 3,720 GHz 1,000 MHz 3.71154 GHz -46.02 dBm -21.02 de 3.710 GHz 3,720 GHz 1,000 MHz 3.,71782 GHz -45.95 dém -20.95 de
3.720 GHz 3.750 GHz 1.000 MHz 3.73912 GHz -45.89 dBm -5.89 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72289 GHz -46.07 dBm -6.07 dB
_— S— _— —
( i J e ( J1 J e
Date: 18.0CT.
Sporton International Inc. (Kunshan) Page Number 1 A83 of A9l

TEL : +86-512-57900158
FCC ID: 2AU8BHSRU410




SPORTON LAB.

FCC RF Test Report Report No. : FG492703A

LTE Band 48 / 20MHz

QPSK

Middle Channel / 90RBO

Middle Channel / 90RB10

Spectrum == [ spectrum ry
Ref Level 28.42 dam  Offset 8.42 dg Mode Auto Sweep Ref Level 28.42 dBm  Offset 8.42 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit QUULk PARS
20 dBf\s FPURTOUS JINE ABS | FABS dBie FPURTOUS [ TNE _ABS | PARS
10 dBm 10 den
od =t 0 dBm
-10 dBm -10 dBm:
-20d8 i i 20 dB i i
It [ ] n, 1
-30 dBm - 1 -30 dBm
| SPURIOUS_LINE_ABS_ y. _SPURIOUS J "‘\
T e
-60 dBm -60 dBm:
Start 3.5 GHz 40010 pts Stop 3.75 GHz Start 3.5 GHz 40010 pts Stop 8.75 GHz
[Bpurious Emissions [Spurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | REW | Frequency | Powerabs | ALimit
3.500 GHz 3,530 GHz 1,000 MHz 3.51307 GHz -46.72 dém -6.72 dB 3.500 GHz 3,530 GHz 1,000 MHz 3.52281 GHz -46.61 dim -6.61 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53086 GHz -46.91 dBm -21.91 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53641 GHz -46.91 dBm -21.91 dB
3.540 GHz | 3.605 GHz | 1,000 MHz 3.60431 GHz -35.54 dém | -10.54 d& 3.540 GHz 3,605 GHz 1.000 MHz 3.60223 GHz -35.45 dBm -10.45 dB
3.605 GHz 3.614 GHz 1,000 MHz 3.61395 GHz -20.82 dém -16.82 dB 3.605 GHz 3.614 GHz 1,000 MHz 3.61389 GHz -30.76 dBm -17.76 dB
3.614 GHz 3.615 GHz 200.000 kHz 3.61489 GHz -33.48 dBm -20.48 dB 3.614 GHz 3.615 GHz 200.000 kHz 3.61485 GHz -36.14 dBm -23.14 dB
3.615 GHz | 3.635 GHz | 100.000 kHz 3.62645 GHz 2.87 dém | -27.13 dB 3.615 GHz 3.635 GHz 100.000 kHz 3.62435 GHz 3.18 dBm -26.82 dB
3.635 GHz 3.636 GHz 200.000 kHz 3.63544 GHz -33.31 dém -20.31 dg 3.635 GHz 3.636 GHz 200.000 kkz 3.63513 GHz -31.83 dBm -18.83 dB
3.636 GHz 3.645 GHz 1.000 MHz 3.63629 GHz -28.74 dBm -15.74 dB 3.636 GHz 3.645 GHz 1.000 MHz 3.63601 GHz -26.89 dBm -13.89 dB
3.645 GHz | 3.720 GHz 1.000 MHz 3.64537 GHz -33.56 dém | -8.56 dB 3.645 GHz 3.720 GHz 1.000 MHz 3.64525 GHz -33.07 dBm -8.07 d8
3.720 GHz 3.750 GHz 1.000 MHz 3.72668 GHz -45.91 dBm -5.91 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.74122 GHz -45.69 dBm -5.65 dB
- - =
( JU ) ( JU )

16QAM

Middle Channel / 90RBO

Middle Channel / 90RB10

Spectrum Spectrum
Ref Level 23.42 dBm  Offset 8.42 d& Mode Auto Sweep Ref Level 28.42 dBm  Offset 8.42 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
20 dB[ e FPURTOUS _[TNE_ABE_] PARS 20 dBfg FPURTOUS [ TNE_ABE_] PARS
10 dBm- 10 dery
od et 0 dBm
-10 dBm -10 dBm
20 d8 1 i 20 dB i i
g ! -30 dém “‘-..‘ !
¥, J‘ | SPURTOUS_ f’u .
e
-60 dBm
Start 3.5 GHz 40010 pts Stop 3.75 GHz Start 3.5 GHz 40010 pts Stop 8.75 GHz
[Bpurious Emissions [Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs | ALimit Range Low RangeUp | RBW Fr Power Abs | ALimit ||
3.500 GHz 3.530 GHz 1.000 MHz 3.52610 GHz -46.80 dém | -6.80 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52818 GHz -46.62 dBm -6.62 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53180 GHz -46.91 dBm -21.91 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53384 GHz -47.05 dBm -22.05 d8
3.540 GHz 3.605 GHz 1.000 MHz 3,60473 GHz -32.82 dBm -7.82 dB 3.540 GHz 3.605 GHz 1.000 MHz 3,60483 GHz -33.74 dBm -8.74 d8
3.605 GHz 3.614 GHz 1.000 MHz 3.61393 GHz -26.97 dBm -13.97 dB 3.605 GHz 3.614 GHz 1.000 MHz 3.61384 GHz -28.54 dBm -15.54 dB
3.614 GHz 3.615 GHz 200.000 kHz 3.61477 GHz -33.38 dBm -20.38 dB 3.614 GHz 3.615 GHz 200.000 kHz 3.61473 GHz -34.00 dBm -21.00 dB
2.615 GHz 3,635 GHz 100.000 kHz 3,62475 GHz 2,91 dém -27.09 dB 3.615 GHz 3,635 GHz 100.000 kHz 3,62493 GHz 3.13 dBm -26.87 dB
3.635 GHz 3.636 GHz 200.000 kHz 3.63523 GHz -32.28 dBm -19.28 dB 3.635 GHz 3.636 GHz 200.000 kHz 3.63508 GHz -31.50 dBm -18.50 dB
3.636 GHz 3.645 GHz 1.000 MHz 3.63606 GHz -26.55 dBm | -13.55 dB 3.636 GHz 3.645 GHz 1.000 MHz 3.63613 GHz -25.19 dBm -12.19 dB
2.645 GHz 3,720 GHz 1,000 MHz 3.64514 GHz -31.63 dém -6.62 dB 3.645 GHz 3,720 GHz 1,000 MHz 3.64527 GHz -30.35 dém -£.35 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73678 GHz -45.72 dBm -5.72 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72712 GHz -45.74 dBm -5.74 dB
_— S— _— —
( i J e ( J1 J e
17:0° Date
Sporton International Inc. (Kunshan) Page Number 1 A84 of A9l

TEL : +86-512-57900158
FCC ID: 2AU8BHSRU410




SPORTON LAB.

FCC RF Test Report

Report No. : FG492703A

LTE Band 48 / 20MHz

QPSK

Highest Channel / 90RBO

Highest Channel / 90RB10

Spectrum = [ spectrum  # ry
Ref Level 28.42 dam  Offset 8.42 dg Mode Auto Sweep Ref Level 28.42 dBm  Offset 8.42 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit 51\mk PARS
20 dBf\s FPURTOUS JINE ABS | FABS dBie FPURTOUS [ TNE _ABS | PARS
10 dBm 10 den
od S 0 dBm |“"‘“
-10 dam ] -10 dBm - ’
-20d8 r i 20 dB r ‘ ‘
It [ | ] [ n. 1
-30 dBm - -30 dBm f
| SPURTOUS_LINE_ABS_ ,.-‘ﬁ M | | SPURTOUS_LINE_ABS_ pﬂﬂj ‘
o ,. Nl o ¥ Nl
] — P ——
e Rl
-60 dam -60 dBm
Start 3.5 GHz 40010 pts Stop 3.75 GHz Start 3.5 GHz 40010 pts Stop 8.75 GHz
[Bpurious Emissions [Spurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | REW | Frequency | Powerabs | ALimit
32.500 GHz 3,530 GHz 1,000 MHz 3.52280 GHz -46.80 dem -6.80 dB 3.500 GHz 3,530 GHz 1,000 MHz 3,51829 GHz -46.80 dém -6.80 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53725 GHz -47.09 dBm -22.09 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53389 GHz -47.11 dBm -22.11 dB
3.540 GHz | 3.670 GHz | 1,000 MHz 3.66966 GHz -36.83 dém | -11.83 dB 3.540 GHz 3.670 GHz 1.000 MHz 3.66706 GHz -35.58 dBm -10.58 dB
2.670 GHz 3,679 GHz 1,000 MHz 3.67860 GHz -30.24 dém -17.24 de 3.670 GHz 3.679 GHz 1.000 MHz 3.67892 GHz -31.06 dém -18.06 de
3.679 GHz 3.680 GHz 200.000 kHz 3.67998 GHz -34.06 dBm -21.06 dB 3.679 GHz 3.680 GHz 200.000 kHz 3.67986 GHz -37.48 dBm -24.48 dB
3.680 GHz | 3.700 GHz | 100.000 kHz 3.68945 GHz 2.99 dém | -27.01 dB 3.680 GHz 3.700 GHz 100.000 kHz 3.68980 GHz 3.53 dBm -26.47 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70057 GHz -34.61 dém -21.61 dB 3.700 GHz 3.701 GHz 200.000 kkz 3.70006 GHz -32.13 dBm -19.13 dé
3.701 GHz 3.710 GHz 1.000 MHz 3.70112 GHz -29.64 dBm -16.64 dB 3.701 GHz 3.710 GHz 1.000 MHz 3.70184 GHz -27.51 dBm -14.51 dB
3.710 GHz | 3.720 GHz 1.000 MHz 3.71247 GHz -33.62 dém | -8.62 dB 3.710 GHz 3.720 GHz 1.000 MHz 3.71438 GHz -34.09 dBm -9.09 d&
3.720 GHz 3.750 GHz 1.000 MHz 3.72064 GHz -41.20 dBm -1.20 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72003 GHz -41.72 dBm -1.72 dB
- - =
( i J ( J1 J
Spectrum % Spectrum %
Ref Level 23.42 dBm  Offset 8.42 d& Mode Auto Sweep Ref Level 28.42 dBm  Offset 8.42 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
20 dB[ e FPURTOUS _[TNE_ABE_] PARS 20 dBfg FPURTOUS [ TNE_ABE_] PARS
10 dBm- 10 dery
od 0dBm |
-10 dBm — -10 dBm — ’
20d8 r | o0 dE r | ‘
30 dem - ! -30 dBm—— N
| SPURIOUS_L M U‘“\ | | SPURIOUS_LINE_ABS_ /ﬂ N
o ] o
e s I —— I —
R Rl
-60 dam -60 dBm
Start 3.5 GHz 40010 pts Stop 3.75 GHz Start 3.5 GHz 40010 pts Stop 8.75 GHz
[Bpurious Emissions [Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs | ALimit Range Low RangeUp | RBW Fr Power Abs | ALimit ||
3.500 GHz | 3.530 GHz 1.000 MHz 3.52807 GHz -46.92 dém | -6.92 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52186 GHz -46.93 dBm -6.93 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53569 GHz -47.19 d8m -22.19 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53860 GHz -46.95 dBm -21.95 d&
3.540 GHz 3.670 GHz 1.000 MHz 3,66985 GHz -34.32 dBm -9.32 dB 3.540 GHz 3,670 GHz 1.000 MHz 3,66956 GHz -33.79 dBm -8.79 d8
3.670 GHz 3.679 GHz 1.000 MHz 3.67898 GHz -28.26 dém | -15.26 dB 3.670 GHz 3.679 GHz 1.000 MHz 3.67891 GHz -27.52 dBm -14.52 dB
3.679 GHz 3.680 GHz 200.000 kHz 3.67985 GHz -33.01 dém | -20.01 dB 3.679 GHz 3.680 GHz 200.000 kHz 3.67942 GHz -34.85 dBm -21.85 dB
2.680 GHz 3,700 GHz 100.000 kHz 3.68943 GHz 3.13 dém -26.87 dB 3.680 GHz 3,700 GHz 100.000 kHz 3,69040 GHz 3.28 dBm -26.72 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70001 GHz -33.38 dBm -20.38 dB 3.700 GHz 3.701 GHz 200.000 kHz 3.70032 GHz -32.21 dBm -19.21 dB
3.701 GHz | 3.710 GHz 1.000 MHz 3.70108 GHz -27.70 dém | -14.70 dB 3.701 GHz 3.710 GHz 1.000 MHz 3.70109 GHz -25.59 dBm -12.59 dB
2.710 GHz 3,720 GHz 1,000 MHz 3,71018 GHz -33.48 dém -8.48 dB 3.710 GHz 3,720 GHz 1,000 MHz 3,71001 GHz -32.15 dém -7.15 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72006 GHz -41.66 dBm -1.66 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72009 GHz -40.48 dBm -0.48 dB
( i J ( J1 J
Date: 18.0CT. 18:35:56
Sporton International Inc. (Kunshan) Page Number 1 A85 of A9l

TEL : +86-512-57900158
FCC ID: 2AU8BHSRU410




samronis.  FCC RF Test Report

Report No. : FG492703A

16QAM

Highest Channel / 90RBO

Highest Channel / 90RB10 channel power

Spectrum 2 @] ry

Ref Level 28.42 dBm Offset 2.42 dB & RBW 30 kHz
= Att 30 dB & SWT 100 ms & VBW 100 kHz Mode Auto Sweep
SGL Count 100/100
(@ 1Rm AvgPwr
M1[1] 55.12 dBm)
20 dBm 3.71948000 GHZ
10 dB
0 dBm
-10 dBm
-20 dBm:
-30dB
-40 dBl
I-'EI] dBm
TPREPRREIOY STS R R - R (Y S
-60 dBm
CF 3.7205 GHz 691 pts Span 2.04 MHz
Channel Povier
Bandwidth 1.00 MHz Power -41.20 dBm Tx Total -41.20 dBm
[ )i ] Ready T ) 4

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AU8BHSRU410

Page Number 1 A86 of A9l



SPORTON LAB.

FCC RF Test Report

Report No. : FG492703A

Conducted Spurious Emission

LTE Band 48 / 5SMHz

QPSK / 1RBO

Lowest Channel Middle Channel
sectrum - Ly
RefLevel 0.00 dBm  Offset 8.72 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset B8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvoPwr
Limit ¢heck PABS Li Gheck PABS
10 dBME— P RURIOUENE—ABS . 10 dBIE—pRURECUE L INE—ABE paks
20 dBm -20 dBm
30 dB -30 dBm
a0an a0 an.
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-50 dam et ot 2 ot adeeieded || <0 Saaan Aot . L e ot
el W IRY S VR MMMM
“80 dBm "50 dBm
70 dBm -70 dBm
80 dB -80 dém
-90 b -90 dém
Start 30.0 MHz 77008 pts Stop 38.0 GHz Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 902.32134 MHz -55.18 dBm -15.18 dB 30.000 MHz 1.000 GHz 1.000 MHz 976.00450 MHz -54.97 dBm -14.57 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63184 GHz -54.02 dBm -14.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.53487 GHz -53.96 dBm -13.96 dB
3.000 GHz 2.500 GHz 1,000 MHz 2.49213 GHz -£1.57 dBm -11.57 db 2,000 GHz 2.500 GHz 1,000 MHz 2,49588 GHz -52.00 dem -12.00 de
3.750 GHz 7.000 GHz 1.000 MHz 6.97145 GHz -49.12 dBm -9.12 dB 3.750 GHz 7.000 GHz 1.000 MHz 6.75095 GHz -49.31 dBm -9.31 d8
7.000 GHz 14.000 GHz 1.000 MHz 13.99625 GHz -51.41 dBm -11.41 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.97825 GHz -51.42 dBm -11.42 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.68702 GHz -49.19 dBm 14,000 GHz 22.000 GHz 1.000 MHz 15.97713 GHz -48.27 dBm -6.27 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.78526 GHz -48.01 dem 22.000 GHz 30.000 GHz 1.000 MHz 29.74527 GHz -48.12 dBm -8.12 dé
30.000 GHz 38.000 GHz 1.000 MHz 37.52978 GHz -46.61 dBm 30.000 GHz 38.000 GHz 1.000 MHz 37.57178 GHz -46.38 dBm -6.38 dB
Highest Channel
Spectrum I T
Ref Level 0.00 dBm Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ddE—$PURIOUS LINE_ABS naks
-20 dém
-30 dBm
Anan
| SPURIOUS_LINE_ABS_
-50 dBm M WYYRNIFI VNN P APET SO oy P g e L
A » [ mara p A
-60 dBm
-70 dBm
-80 dBm
-80 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 919.77261 MHz -54.91 dBm -14.91 de
1.000 GHz 3.000 GHz 1.000 MHz 2.95626 GHz -54.04 dém -14.04 d&
3.000 GHz 3.500 GHz 1.000 MHz 3.35520 GHz -51.74 dBm -11.74 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.92317 GHz -49.22 dBm -9.22 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.99825 GHz -51.34 dBm -11.34 dB
14.000 GHz 22.000 GHz 1.000 MHz 19.051432 GHz -48.35 dém -2.35 de
22,000 GHz 30.000 GHz 1.000 MHz 29.80226 GHz -48.17 dBm -8,17 de
30.000 GHz 38.000 GHz 1.000 MHz 37.54378 GHz -46.57 dBm -6.57 dB
~ - e
JL
Date: 9.0CT.2024 18:41:46

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AU8BHSRU410

Page Number 1 A87 of A9l




SPORTON LAB.

FCC RF Test Report

Report No. : FG492703A

LTE Band 48 / 10MHz

QPSK / 1RBO

Lowest Channel Middle Channel
- ectr Ly
RefLevel 0.00 dBm  Offset 8.72 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset B8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvoPwr
Limit ¢heck PABS Limit ¢heck PABS
10 dBME— P RURIOUENE—ABS . 10 dBE— b AURIOUENE—ABE :
20 dBm -20 dBm
30 dB -30 dBm
a0an a0 an.
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_A85_
50 dem » W SRV WS T P prvemedd |17 e x NP WA - S o
[IN—e P M IS T
“60 dBm 50 dBm
70 dBm -70 dBm
80 dB -80 dém
-90 b -90 dém
Start 30.0 MHz 77008 pts Stop 38.0 GHz Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 951.28186 MHz -54.52 dBm ~14.92 dB 30.000 MHz 1.000 GHz 1.000 MHz 949.82759 MHz -55.11 dBm -15.11 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.62584 GHz -54.02 dBm -14.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.61385 GHz -53.79 dBm -13.79 dB
3.000 GHz 2.500 GHz 1,000 MHz 3.47514 GHz -£1.66 dBem -11.66 db 2,000 GHz 2.500 GHz 1,000 MHz 3.49288 GHz -51.63 dem -11.63 d&
3.750 GHz 7.000 GHz 1.000 MHz 6.99652 GHz -49.19 dBm -9.19 dB 3.750 GHz 7.000 GHz 1.000 MHz 6.90785 GHz -49.17 dBm -9.17 d&
7.000 GHz 14.000 GHz 1.000 MHz 13.99525 GHz -51.32 dBm -11.32 dB 7.000 GHz 14.000 GHz 1.000 MHz 12.65385 GHz -51.41 dBm -11.41 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.99213 GHz -6.18 dB 14,000 GHz 22.000 GHz 1.000 MHz 19.00994 GHz -48.15 dBm -8.15 dé
22.000 GHz 30.000 GHz 1.000 MHz 29.72677 GHz -8.11 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.76326 GHz -48.05 dém -8.05 dé
30.000 GHz 38.000 GHz 1.000 MHz 37.51378 GHz -5.56 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.13530 GHz -46.52 dBm -6.52 dB
L J ]
Date 1B:43:08 1B:zd4:2
Highest Channel
Spectrum I T
Ref Level 0.00 dBm Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ddE—$PURIOUS LINE_ABS naks
-20 dém
-30 dBm
Anan
| SPURIOUS_LINE_ABS_
-50 dBm A g AP Y pially S WYe s
MM“
-60 dBm
-70 dBm
-80 dBm
-80 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 976.00450 MHz -54.88 dBm -14.88 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47638 GHz -53.73 dBm -13.73 dg
3.000 GHz 3.500 GHz 1.000 MHz 3.49663 GHz -51.79 dBm -11.79 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.93153 GHz -49.50 dBm -9.50 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.99375 GHz -51.39 dBm -11.39 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.98463 GHz -48.29 dém -2.20 de
22,000 GHz 30.000 GHz 1.000 MHz 29.76676 GHz -48.13 dBm -8,13 de
30.000 GHz 38.000 GHz 1.000 MHz 37.49678 GHz -46.67 dBm -6.67 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG492703A

LTE Band 48 / 15MHz

QPSK / 1RBO
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 914.32504 MHz -55.06 dBm -~15.06 dB 30.000 MHz 1.000 GHz 1.000 MHz 848.51324 MHz -55.17 dBm -15.17 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.54286 GHz -54.07 dBm -14.07 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51187 GHz -53.46 dBm -13.46 dB
3.000 GHz 2.500 GHz 1,000 MHz 3.48863 GHz -£1.66 dBm -11.66 db 2,000 GHz 2.500 GHz 1,000 MHz 3.49113 GHz -51.57 dem -11.57 de
3.750 GHz 7.000 GHz 1.000 MHz 5.88703 GHz -49.35 dBm -9.35 dB 3.750 GHz 7.000 GHz 1.000 MHz 6.93942 GHz -49.26 dBm -9.26 dB
7.000 GHz 14.000 GHz 1.000 MHz 12.70184 GHz -51.43 dBm -11.43 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.99775 GHz -51.33 dBm -11.33 dB
14.000 GHz 22.000 GHz 1.000 MHz 19.05493 GHz -8.08 dB 14,000 GHz 22.000 GHz 1.000 MHz 19.03094 GHz -48.30 dBm -6.30 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.77926 GHz -8.12 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.76176 GHz -48.16 dBm -8.16 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.55128 GHz -5.61 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.50528 GHz -46.72 dBm -6.72 dB
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1.000 GHz 3.000 GHz 1.000 MHz 2.50487 GHz -53.94 dém -13.94 d&
3.000 GHz 3.500 GHz 1.000 MHz 3.48913 GHz -51.53 dBm -11.53 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.92131 GHz -49.15 dBm -9,15 de
7.000 GHz 14.000 GHz 1.000 MHz 13.99075 GHz -51.08 dBm -11.08 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.98513 GHz -48.23 dém -2.23 de
22,000 GHz 30.000 GHz 1.000 MHz 29,75777 GHz -48.09 dBm -8.09 de
30.000 GHz 38.000 GHz 1.000 MHz 37.55478 GHz -46.62 dBm -6.62 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG492703A

LTE Band 48 / 20MHz

QPSK / 1RBO

Lowest Channel Middle Channel
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Ref Level 0.00 dBm  Offset 9.72 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 8.72 dB Mode Auto Sweep
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Range Low |  Range Up RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 983.76062 MHz -55.40 dBm -15.40 db 30.000 MHz 1.000 GHz 1.000 MHz 985.69965 MHz -55.11 dBm -15.11 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.62484 GHz -53.73 dBm -13.73 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98875 GHz -53.92 dBm -13.92 d8
3.000 GHz 2.500 GHz 1,000 MHz 2.40538 GHz -£1.40 dem -11.40 de 2,000 GHz 2.500 GHz 1,000 MHz 2.48438 GHz -£1.54 dBm -11.54 de
3.750 GHz 7.000 GHz 1.000 MHz 6.95520 GHz -49.40 dBém -9.40 dB 3.750 GHz 7.000 GHz 1.000 MHz 6.94267 GHz -49.25 dBm -9.25 dB
7.000 GHz 14.000 GHz 1.000 MHz 11,32544 GHz -51.32 dBm -11.32 dB 7.000 GHz 14.000 GHz 1.000 MHz 13,98825 GHz -51.41 dBm -11.41 dB
14,000 GHz 22.000 GHz 1.000 MHz 15.99263 GHz -48.20 dBm -8.20 de 14,000 GHz 22.000 GHz 1,000 MHz 15.99163 GHz -48.23 dem -8.23 dB
22,000 GHz 30.000 GHz 1.000 MHz 20.77676 GHz -48.12 dBém -8.12 dB 22,000 GHz 30.000 GHz 1.000 MHz 29.80326 GHz -48.02 dBm -8.02 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.49128 GHz -46.54 dBm -6.54 B 30,000 GHz 38.000 GHz 1.000 MHz 37.50678 GHz 68 dBm -6.68 dB
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30.000 MHz 1.000 GHz 1.000 MHz 629.88756 MHz -55.20 dém -15.29 d&
1.000 GHz 3.000 GHz 1.000 MHz 2,95626 GHz -53.99 dBm -13.99 d8
3,000 GHz 3.500 GHz 1,000 MHz 3.459438 GHz -51,63 dBm -11.63 dB
3,750 GHz 7.000 GHz 1,000 MHz 6.96913 GHz -49,50 dBm -9.50 dB
7.000 GHz 14.000 GHz 1.000 MHz 12.67184 GHz -51.36 dBm -11.36 dB
14,000 GHz 22.000 GHz 1.000 MHz 19.04893 GHz -48.27 dBm -8.27 dB
22,000 GHz 30.000 GHz 1,000 MHz 29.77376 GHz -48,13 dBm -8.13 dB
30,000 GHz 38.000 GHz 1,000 MHz 37.51578 GHz -46,57 dBm -6.57 dB
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samronis.  FCC RF Test Report Report No. : FG492703A
Frequency Stability
Test Conditions LTE Band 48 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0015
40 Normal Voltage 0.0031
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0019

-10 Normal Voltage 0.0024 PASS
-20 Normal Voltage 0.0031
-30 Normal Voltage 0.0038
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0027
20 Minimum Voltage 0.0009

Note:

1. Normal Voltage = 52 V. ; Minimum Voltage = 48 V. ; Maximum Voltage =54 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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samronis.  FCC RF Test Report Report No. : FG492703A
Appendix B. Test Results of Radiated Test
Radiated Spurious Emission
: ) Temperature : 23~25C
Test Engineer : Smile Wang - —
Relative Humidity : 41~42%
LTE Band 48 /5 MHz / QPSK
Frequency EIRP Limit Qvgr S:G. TX Cable 1 TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
7245.68 -58.01 -40 -18.01 -69.47 2.84 14.30 H
10868.52 | -59.39 -40 -19.39 -69.33 3.49 13.43 H
Middle 14491 -59.62 -40 -19.62 -69.86 3.85 14.09 H
7248 -60.27 -40 -20.27 -71.73 2.84 14.30 V
10868.52 | -60.20 -40 -20.20 -70.14 3.49 13.43 \%
14491.36 | -59.33 -40 -19.33 -69.57 3.85 14.09 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 48/ 10 MHz / QPSK
Frequency EIRP Limit O_ve_r S.G. TX Cable 1 TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
7236 -56.59 -40 -16.59 -68.05 2.84 14.30 H
10860 -59.09 -40 -19.09 -69.03 3.49 13.43 H
Middl 14484 -59.49 -40 -19.49 -69.73 3.85 14.09 H
€ 7236 -58.27 -40 -18.27 -69.73 2.84 14.30 \%
10860 -59.34 -40 -19.34 -69.28 3.49 13.43 V
14482.36 | -59.80 -40 -19.80 -70.04 3.85 14.09 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 48/ 15 MHz / QPSK
Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (H)
(dB) (dBm) (dB) (dBi)
7236 -58.19 -40 -18.19 -69.65 2.84 14.30 H
10855.02 | -60.17 -40 -20.17 -70.11 3.49 13.43 H
Middle 14473.36 | -59.54 -40 -19.54 -69.78 3.85 14.09 H
7236.68 -61.37 -40 -21.37 -72.83 2.84 14.30 \%
10855.02 | -60.65 -40 -20.65 -70.59 3.49 13.43 V
14472 -59.54 -40 -19.54 -69.78 3.85 14.09 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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samronis.  FCC RF Test Report Report No. : FG492703A
LTE Band 48 /20 MHz / QPSK
Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
7232.18 -56.53 -40 -16.53 -67.99 2.84 14.30 H
10848.27 -59.10 -40 -19.10 -69.04 3.49 13.43 H
Middle 14460 -59.34 -40 -19.34 -69.58 3.85 14.09 H
7236 -58.08 -40 -18.08 -69.54 2.84 14.30 \%
10848.27 -59.67 -40 -19.67 -69.61 3.49 13.43 \%
14464.36 -59.78 -40 -19.78 -70.02 3.85 14.09 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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